May 1960

MELITE

HAIN SA

*




HOMELITE CHAIN SAW
/

G
&8 QO o

I“l:.x :luor.l Descripti Requi;ad No. No. Description Re:::fmd
1 B068I1 SCREW — Y4 Y2 hex hd... { ol 14 56459 PLATE — friction shoe........... s T 2
2 56450-2 COVER —pulleys”...............° ) 15 56458 LEVER—brake..........cccoouine 1
56752 DECA O MELTTEL oo e 1 16 80576 SCREW — 10-32 x % pan. hd. 4
57197 DE » WIZ s 1 mt B 56462 WASHER — brake retainer... e
3 56451 rewind...’ 1 18 56463 RING —retaining..........ccocooeierriecrerveserscssncssss 1
4 56452 @EY—“ A 1 19 56531 ADAPTER =—starfer .o e i i 3
5 55898 E—s!urt e e e o 40 81124 NUT — 38-24 hex jam......c.ccooooceeiicvinniesiinis 1
=3 6 55937 RIP —starting. % .................... e N ] 21 83018 &8 - WASHER — 38 lock............covmrcemrrnrnrvnvninvns 1
7 A-56081 INSERT — grip, w/screws..................... 1 22 84070 - WASHER — % flat aluminum................... 1
Includes 23 56534-1 CUP — starter e e e S Ry
8 B0O619 SCREW... ... S E o o et Ty e 2 24 56442 SCREEN—starters: . ... o iivviiaiiiiiniis. 1
9 56455 SPRING — brake.......ccccccoviniiiiiiiiiionniiniinens 1 25 A-56006 SHREUD —alri B e venininimrmnsmsrmus o
10 56456 WASHER — brake. ..........c.ccooovercvcenriiiicrnnns 1 26 80577 SCREW —8-32 x s panhd............. 4
1 56457 WASHER — fibre. ... 2 27 B0560 SCREW —8-32 x Y2 panhd............... 2
12 56461 PLATE — spring retainer...........cccccoovicrices 2 28 55015-2 SHIELD — cylinder.........coocumieieenerrucnesinronen 1
13 56460 SPRING — friction shoe.....................coccooeeee. 2 29 32814 PLUG — button. it atiiaseas 1

NOTE: Complete FM Starter Assembly, less fastening parts, purchasable as A-56540-1.

. Always furnish saw model and serial number when ordering parts

v




HOMELITE WIZ CHAIN SAW

)
é\QIGU\XQNITION SYSTEM
QD

Index Pc_ﬂ S ™~ 4 MNo. Index Part No.
No. No. Deseriptio Required No. No. Dascription Required

1 55994 ROTORI®. e e 4 O A e L | 19 55962 Y E T T ) L I S LR
2 55290 SLE%%Iating _______ > 1 20 80598 SCREW —6-32 x ¢ flathd.............ccooovnnn. 2
3 55990 AD%— ground. .. . 1 21 BOS5%5 SCREW —10-24 x Va fil. hd...ooooovvoooiii 1
4 A-55877 SYIICH — w/screw..... 1 22 55986 O T i T et s e =l
3 55879 1 23 B3046 VWASHER — 100K ..evvorrerersesessnsiomsrisnsinersios i3
6 60929 @ 1 24 80660 SCREW — 10-24 x % il hde......oocoicis 2
- : 5§35-A : 25 55987 CONDENSER — w/terminal....... oo 1
- : ‘;50?3 o i A 26 84048 WASHER — Aok, ...t Ari T s vviiss 2
S s 27 83060 WASHER —2{0cK, . s e oo 2
10 A-56165-A BAI:ZIC(I:;:;I'E-‘——W;plvoi pent e Rt T 28 55988 SCREW.. o et T 1
1 71597 SEALGETIO K et Mt 2 20 ra S e PR R ;
12 55204 BEARING — needle.. . e 30 3977 SCREW... it it et d
13 55989 WASHER — sealing, felt....... Jie 31 35982 NUT— terminal. .. ... i
| 14 80576 SCREW — 10-32 x %s pan hd.. e 32 55983 WASHER —ferminal.............cororeieerivrsnsisions 1
r 15 55980 CLAMP — dust COVET ..o 1 33 A-55971 POINTS (sei] 1
— 16 55969 BOX — breaker W/core. ..., 1 34 55985 SCREW —8-32 x W filLhd..coooinn 1
17 55161 CLAMP —outer............ioe. 1 35 55978 GASKET —.dust cover.. .. immtammn 1
18 80575 SCREW — 8-32 x % pan hd.... 1 36 55979 COVER—dust........... 1
77 )
- .
5 5 e ;
- Ks L ’
Always furnish saw model and serial number when ordering parts T




HOMELITE WIZ CHAIN SAW

=

TO PUMP INLET ‘
e

CHAIN OIL SUPPLY

E @AY 1960
0. Index Part No.

L h;ltx :J:r.‘ aera & Required No. No. D relion Required
| A55568  FUEL mﬁi& AT 17~ UFaT0IA  SIEEVE—Reniblal Sttt i 11
56400 DECAL —' R N e i 18 AA-72475 FITTING —fuel outlet......ooooovoviiiiiciee. 1
56551 DECA  Fuinl U e A, 1 19 80451 SCREW —6-32 x ¥ flathd,................. 4
56596 DE 1 20 74917 ELBOW — fuel connection...............cccceciiee. 1
2 B0630 - e ) 21 A-56379 LINE=——H€1.... . oo reecirserernes srannssFinnnsnsstnssssnrasns. A
3 55066-A @— air filté > 1 22 AA-55167 CAP—oil supply line...........cccccociiiciinnnics. 1 J
4 572 > T V0 SRS 23 55107 GASERY DR S s e ST -
5 57173 GASKET (cemented to tank).................. 1 24 55288-A SPRING —check valve. .. ... 1
[ A-56508 CAR == finl. ool s Sasnmisiviaaerie. ] 25 25527 BALL = ehtk. v etiisinn isssssinasnissmmsisnssnizess |1
Includes 26 55109-A SEAT — check ball.............. 1
7 56865 VALVE —relief. ...........ooooenn 1 27 55110 GASKET: s iy FETrr T ey TR R |
8 72173 GASKET, ..o, TS SRy et 28 55133-A SLEEVE=—ReXible s o i eesrrdormsices 1
9 80710 SCREW —12-24 x g fil.hd................... 1 29 AA-55259-A PICK-UP—0il...c.i.ivcciimmsssosnussuinsarsvesniosgsnossos 1
10 55140-A CAP—oil filler......c....ociiiins 1 30 71762 SPRING —plunger.................... 1
11 AA-55191 ENE==Hlert, .00 1 31 A-74406 TUBE — plunger (includes 74388 “0" ring).... 1 |
12 A-55824 VALVE — check.. 1 32 71764 BUTTON — plunger..........ccccccooo. 1
13 72174 GASKET.......coooie 1 33 729711 GASKET — air elbow.......... 1
14 A-56200 STRAINER — outlet w/brass nail.................. 1 34 80572 SCREW —10-32 x % pan hd.. 2
+ Includes 35 80638 SCREW —10-32 x 1% pan hd... 2 |
15 74374 L T S | SO | 36 55019-2 ADAPTER — air filter............. el ¢ |
16 56196 RING —rubber.............occooviiiciiciiiinnnie 2 37 55059 GASKET — adapter..........ccvnncriniiavesenisnss 1 ,‘ \
4 7 N Always furnish saw model and serial number when ordering parts

- : g N




HOMELITE \NIZ CHAIN SAW

9‘:.;,

FIGUR@- HA\\QP AND REED VALVE PARTS

Q O’Q MAY 1960
I'I:ld:x :.0: &épllon & Requued Irl:ld:.x E.E;_ s g n“_‘:_'_P"n" =t SR TN Rn:uoi‘r_pd
80573 SCR ! h 5 17 55045-A T I ) [ A N o o1

1 fi-
2 55103 PL 1 18 AA-55207 TRHBGER 5l b iy ceistinssiitons s esssseties 1)
3 faa-55119 1 (0 AASEINE - CORBR=GOID i iorsressiuiomiesssesssens s eisstan 1
4 31734 B N =] Includes
5 31733-1 ODAPTER* 1 LR e T e e S AA-55282 LIEK = Hrottle e iressrimassasiiens 1
6 o LIN 1 Includes
7 3003 WAS! 5 e R e 2 20 72970 SPRING-—lock i iiicie rmsesssnvmisimadasasans 40
8 8 SCREW. 5-18 x 1% hex hd. e, 2 21 80560 SCREW—8-32 x V¥, pan hd. 7
9 84004 WASHER — V& gt cciciiiimerecenirieceivriins 2 22 81013 NUT—1-20 hex ........cccee 2
10 81130 NUT—4-28 lock : 2 23 83009 WASHER—; lock .. ]
1 A-55800-A ADAPTER—reed valve .. 1 24 55104-2 SHIELD—carburelor: i ciainsiaies 1
12 27464 STUD (included in A-55800-A) .............ccoooe0.. 2 25 56533 PLUG—button . - 1
13 55553 GASKET—carburetor ........coccccimniiiiniinicininnnn 1 26 55116 GASKET—reed valve adapter .....ocoooeveevee 1
14 80583 SCREW—10-32 x 3% pan hd. ..occoocooovivn 3 27 80581 SCREW—1-20 x % hex. hd. 2
15 AA-55281 GRIP—pistol &l i i i 1 28 55145 CLAMP—handle 1
16 56536 ROD-— i atE . o e i i saizes ok 29 55146 CUSHION—handle ............c.ccoooriiiiiinracicnns 1
TFor replacement of Wrap-around Handle order Part No. A-55518.
*For Part No., see Figure 3, Index No. 11.
B

Always furnish saw model and serial number when ordering parts




. q,b -
ns@s— TILL\T?Q CARBURETOR
( b ®\N 1960
~AO G.F
‘r;::x ';:1: Des&yiplio Raq:I.red lr;'d:.x :f: Dascription Ie:‘;;ed
1 A-56484  CARBURETOR illotson. ....;.. F .. 1 20 55752 SCREEN — fuel strainer. ... .............. 1
Includes \ % 0 21 *55751 GASKET — pump strainer................ 1
2 *80012 sCREW(—Wyottle shutter\y . ... 1 @ B8 COVER—fusl pumipll. . svvaianiivwsans !
3 75532 s 1 23 55756 SCREW — pump cover retaining........... |
1 79086 _ ' 24 55316 SCREW — body w/lockwasher. .. .. ... ... 6
5 83000 @ 1 25 55748 BODY——fuel_punTp.,...,...,.... st 1 .
P S B Al et B
7 A-75766 SHAFT & LEVER —throttle................ 1 28 *55754 GASKET — incin dic .I';r.ul rn I i ¥ ‘
8 75734 SHUTTER — choke.. .. .................. 1 2 - - PO s randioesns
9 73264 SPRING — choke friction................. 1 L e PRS- ipioh lower M syaizananssuiny |
10 71494 PIN — choke friction. . . . ................ el ALTAD AEWER—=eliohtheuymmimsarananmsaenun !
n 28064 SPRING — idle stop screw. . . .. ... k]| *75736 SCREW —idle adjustment (lo speed)....... 1
P A
12 *71509 SCREW —idle $tOp. ... ... ....ovenn.. o e G iR  s aRe s !
13 30818 PLUG — welch (idle chamber). .. .. ... .. .. 1 33 *75739 SCREW — main adjustment (hi speed)...... 1
34 73075 SPRING — adjustment screw...... .. ... .. 2
14 55763 PLUG —channel................oooun.. 1 i
15 % :55?59 SPRING — control lever. ................ 1 g: *;:;gg KE?:::;_—U:J?::T:::.::::.\; G st :
16 A-55761 INLET NEEDLE AND SEAT................. 1 37 71521 SCREW — 4-36 x Y rd. hd.... . 1
Includes 38 *71522 WASHER —#4 lock. . vvnvo e s evovnnnns 1
55344 GASKET — inlet seat........... S 1 39 772471 LEVER—throttle stop. . . . ............... 1
17 *55747 LEVER —inlet control. . .................. 1 40 75756 SPRING —throttle return. ................ 1 1 4
18 55881 GASKET — pump diaphragm.. ......... .. 1 41 77343 REPAIR PARTS KIT (RK-378). ... ... .. ... ... 1 ‘,l
19 *55753 DIAPHRAGM — fuel pump.. ... ... ...... 1 42 *77342 GASKET SET (GS-145). .. ... .. ... ...... 1 | ! '-
*Included in Repair Parts Kit RK-378.
6 oF Always furnish saw model and serial number when ordering parts



-

CHAIN SAW

CARBURETOR

Index Part Index
No. No. Neo.
A-56505-A 23

24

1 74980 25
2 77044 26
3 *77306 27
4 *77307 1 28
5 *77308 O 1 29
6 77317 @ 5C B e : 1 30
7 *74981 CLIP 30T 017 F e R S e ) 31
8 '% SCREW — throttle clip, 6-32 x % pan hd. 1 32
9 A-77253 -~ SHAFT —throttle ... 1 33
10 74991 SHUTTER —ichoke: i i 1 34
11 *A-77326 PIN — fulerum............. ‘ 1 35
12 *77381 CUP — restriction (main channel)............ 1 36
13 77010 SPRING —idle speed screw.. T T | 37
14 77040 SCREW —idle speed, 6-32 x s rd. hd. . 1 38
15 *77015 SPRING — diaphragm lever tension 1 39
16 *¥7706 LEVER — diophragm... . 1 40
17 *77346 GASKET — copper .. 1 41
18 *A-77327 NEEDLE & SEAT — inlet wfguskef 1 42
19 77017 SPRING — choke friction.. 1 43
20 77018 PIN — choke friction . . 1 44
21 *77368 GASKET — main diaphragm 1 45
22 *A-77370 DIAPHRAGM —main................ 1 46

Part
No.
77371-A
77405
*77305
*77304
A-77374
77160
77320
*74997
77318
*77319
77376
A-77322
*74977
*77007
*77006
*77005
77004
*A-77328
*A-77251
*77042
77247
*77332
*77336
77337

*Included in Repair Parts Kit

NOTE When installing replacement carburetor A-56505-A,

temove friction spring (not shownl from throttle shaft and
replace with throttle return spring 577332 lillustroted).

Always furnish saw model and serial number when ordering parts.

Description Re::l.md
COVER—main diaphragm............... .. |
SPRING — flapper valve tension........... ; 2
GASKET — pump body............. ' SRR =
DIAPHRAGM — pump.........ooiiiiiinns 1
BODY — fuel pump.....ccoouceiernmiiinisanens 1
SCREW —body, 6-32 x % filL.hd......... 4
SCREW — fuel connection..................... 1
GASKET —fibre.....cocconrinnisisrionss 1
TURRET — fuel inlet connection............. 1
GASKET — inlet connection.... ... ... 1
SCREEN — fuel inlet.................... R |
SHAFT & LEVER—choke ... ............. 1
PLUG — Welch (large)...............ocoo. 1
RIS SQUOT S i s fasiviaans st Vailp 2
WASHER — adjustment packing........... 2
SPRING — adjustment compression......... 2
CLIP — spring retaining... ... 2
SCREW — main adijusting, w/77004 clip . 1
SCREW — idle adjusting, w/77004 clip. . 1
SCREW — idlestop: o wiiansntans il
LEVER — throttle stop...... 1
SPRING — throttle return. 1

GASKET SET (BGS-152).. . . e |
REPAIR PARTS KIT (BRK-155). ... ... 1




HOMELITE \WBZ CHAIN SAW

\ SMISSION
@M«Y 1960
h;:::x :luo'.' Rn:ll.‘l’l}e_d l_r;‘w‘li:t_ ::; g Dascriplion Re::ired
1 81116 1 18 56072 SEAL — formica. ... 1
2 55036 1 19 56219-S BEARING — ball ... 1
3 55126-A 1 20 28922 RING — retaining .............. 1
4 55123-A 2 21 A-56824 DRIVEM GEAR.... W i
5 55075-3 1 22 56070 SHAFT — sprocket............... 1
6 A-55692 6 23 80651 SCREW — 12-28 x % flat hd., socket 4
7 5522 N 2 24 80572 SCREW — 10-32 x % pan hd. 9
8 56132 WASHER — el i siintarams 2 25 AA-55226-B COVER — gear case i
9 A-56849 CLUTCH DRUM (and drive gear) 21 teeth ., 1 Includes
10 56133 BEARING —drive gear................coooevien 1 26 A-56580 CAP — oil filler... I
11 81101 NUT — Y2-20 flex lock................. o e | Includes
12 56077 WASHER — sprocket [outer) ... L ] 27 56607 GASKET — filler cap L]
13 55593-2 SPROCKET (8toothlis v inn dabaiin 1 28 80548 SCREW — 4-32 x 3 binder hd. 3
14 56076-1 KEY —sprockel.....c...oicninnnmisinsiinne 2 29 55098 PLATE — window _ i
15 56074 WASHER — sprocket (inner)..... ... 1 30 55099 WINDOW — plastic 1
16 56071 SPACER —sprocket. .. ... 1 3 55100 GASKET —"O" ring ]
17 2 CRANKCASE...........ivmiinerimnns 1 32 55053-A GASKET — gecrcase cover i
*A-57099 — for breakdown, see Figure 8 — Engine Assembly.
| ' - .
8 e Always furnish saw model and serial number when ordering parts




T -

-

. QIGUR\\—QGINE ASSEMBLY

> .2

S

=

Q % MAY 1960
C = 24
e veschiof W peatied  Ner R Description Reavied
1 80625 scawa-sz x-Vh @' ............. 2 15 56109 RN v atatnifi (Ml BEarIng ) oes.rsime e, o1
2 A-56613-A CAB—e® st Alanggl . ML e 1 16 56097-5 BEARING —man .o i binmiinns
3 55491 CYLI R T e o et sty romais s e, | 17 B3061 WASHER — lock, spec. thin......... 2
4 25038 @ ET (included, with spark plug) 1 18 19238-A SCREW — main bearing, retaining ... 2
5 40190-s RK P @mpion J6J... 1 19 57095 CRAPEHART ..o s o ssaiiss 1
-] 81065-@ NUT —4 4 20 55038 RIMG — pistom. .........coonnnionresinsiactinterasssesnsaies 2
7 83009 W ASHER ock. 4 21 AA-55279 PISTOM ond PIN .ot it 1
8 550 GASKET — cylinder. 1 Includes
9 A-57099 CRANKCASE............ PR | 22 35095 RING — piston pin retaining.................. 2
Includes T 23 AA-55195 CONNECTING ROD........ooooovvnn 1
10 55871 STUD—cylinder.......,.:,..,.....,,,..,.,.....,....... 6 Includes
1 57051 STUD —guide bar...........ciimiiinin.. 1 24 55196 BEARING — piston pin............ocvnni 1
12 57052 STUD — guide Br:..cunsmemiammsermae b 25 80541 SCREW —8-32 x Y2 allencap.................. 2
13 56134 SEAL —garlock................ o 26 AA-55280 ROLLERS (set of 27)...........c.co... =1
14 55048-A GASKET — crankcase sealing............oo. 1 27 55049 GASKET — back plate.....ccoil o 1
9

Always furnish saw model and serial number when ordering parts




STRAIGHT BLADE ASSEMBLY

i%\@”m?ﬁ__;t <

5

TR,

* T AN\ FIGU
. Q@' @MAY 1960
Ind P ; ) [ ' Ind P N
. rt . rt i
No. No. “'“’"’w Required Mo No. . Daseription Required
.OREG%% 3 56956 PLATE — guide bar (inner)................. 1
1 . A-55338 14" CHA 4 **56957 PLATE — guide bar (outer). 1
AAZTIZIB .H A-55591 ADJUSTING PLATE............ooiiiiiiii 1
A-55319 DG Includes
AA-7334 3
*A: ;2242 = 5 55551-B PLATE — adjusting.......c...oooiiiianinianncaniins £
g REGON ] 55552 PIN — guide bar adjusting............. s 1
. ) 17 W — H¢- hdcsamsn 1
] A-SEW 14" MICROBIT EHAIN — (w/kit).............. 1 : :?:’23. zf;E_h %:“ lka 82 e e ]
 A-52391 18" MICROBIT' CHAIN — (w/kit)... 1 St WASHER::‘ i‘ S e
L A-52393 20" MICROBIT CHAIN — {w kit).. 1 10 81089 NUT — % 160: x il 2
A-52395 23" MICROBIT CHAIN— (w/kit) .. 1 . ; _e F T e
. e N B 55291-B OIL — gear (pint can SAE-90).......... 1
A-52397 28" MICROBIT CHAIN — (w/kit).. 1 i
g A 56590 - 34° BAR—.063 1 12 22808 WRENCH — combination....... ... 1
: L 13 -56169- LEARING ATTACHMENT. . 1
A-55718 18" BAR— hard track plus extra hard tip 063 1 Epinha: Tl ias 5
A-55720 20" BAR—hard track plus extra hard tip .063 1 .
. A-55723 23" BAR— hard track plus extra hard tip .063 1 14 80604 SCREW — hex hd. %-24 x 3% 2
A-55728 28" BAR— hard track plus extra hard tip .063 1 15 73820 SPUR — plunging ..o 1
*Also fits clearing attachment.
**Do not use when mounting bow guide.
10 Always furnish saw model and serial number when ordering parts
*

S




e

Index

FIGUI!E%—Z PLUNb T BOW ATTACHMENT e

. 1960 iR :
= N L . 2
cripti > kex o ' Deseription = e "“ %

Part

__Ne.
A-56486 16” BOW G . @, N R, . 9  A-51972 16" BOW CHAIN—#IO, ipper st i
Sopeat GLAHD \ BT A-52505 16" BOW cumu._#szc e et
80355 SC{W -20 x %3 hex 2 .
3 10 A-55591-1 ADJUSTlNG PLATE (bow] ............................ A |
. 83009 ER=14 loc e carati, R . N :
Include o h
81013 Q 25 i
*75728 TP~ ) L e e Q0 N 80617 SCREW—tension adjusting: .........cccoov.. 1
29 SPACER ... i ; el 12 . 8na3 NUT .. T
+8060 SCREW-—34,-20 x 13 hex-c.. s ocscsssvcivias 2 13 55552 B e e s 2 e Freks
*Optional Equipment — 1 or 2 per bow. .
tUse when bow has two spurs and two spacers .
*SPECIAL TOOLS -

:::" Des:riplion . Ra::imd ._E‘;r_' : Description - Re:‘:i‘rad :
AA-22810 MAGNETO ROTOR REMOVER ASSEMB].Y 1 22831 ASSEMBLY TOOL;neadle bearing........... "1
A-23131 CLUTCH SPIDER PULLER ASSEMBLY. .. ... 1 23267 ANVIL — sprocket shaft assembly...... ... 1
;:;:g :09"_( “‘““‘*’"": ﬁ’“;"e---------- sestieniennens 22828 PLIERS — for Tri-arc ring (PIStan).. et 1}

LEEVE (for garlock seal)........... e 1 ; g 3 .
22726 PLIERS — for Tru- kel iiiers e
22820-1 ADAPTER — bearing assembling ... - 1 o are rnaGarockot) .
A-23137 JACKSCREW ASSEMBLY 1 22220 WIRENCH-—sockei screw (conn, f°d]------------. i
22812 PLATE — shaft aligning ... . 1 23234 ° NEEDLE BEARING TOOL (conn. rod)........... 1
22830-A ASSEMBLY PLUG — garlock seal 1 23228 PLUG — bearing assembly............ : 1
23233 GARLOCK SEAL ASSEMSLY._._............_._ e 23318 SPRAY CAN—blue paint.. ..o, 12

*When ordered only.

Always furnish siw model and serial number when ordering parts S n




Alhambra (Los Angeles area

5. San Francisco

Stone Park (Chicago are

oé

HOMELITE

Authorized Sales and Service Branches

Homelite sales and service factory branches are located throughout the country. Fiel
and factory-trained servicemen are always available, ready and able to keep you
in top performance-at all times. See the “Yellow Pages” for the address and phone
Homelite Branch office.

Missouri
Kansas City
St. Louis

Nebraska
Omaha

New Jersey
Morth Arlin

Woodbri
New Yor
Buff
. tham {Alban
hester
yracuse
@ Carolina
Charl
Ralei@

Ohi

inginnati
veland
oledo

representatives
melites running
f your nearest

@ North Salt Lake

DOMINION OF CANADA
TERRY MACHINERY CO., LTD.
= B

- Oklahoma City

Oregon
Portland

Pennsylvania
Altoona
Erie
Harrisburg
Hazleton
Malvern
Philadelphia
Pittsburgh

Tennessee
Knoxville
Memphis

British Columbia

New Brunswick  ~



